LUMAG

Distribution Limited

Forward/Reverse Compactor
Operator’s Manual

RP160HPC

FOR YOUR SAFETY
READ AND UNDERSTAND THE ENTIRE MANUAL
BEFORE OPERATING THIS MACHINE






LUMAG

Distribution Limited

Warranty Registration Form

Model:

Serial Number:

Type of Use:

Business / Domestic

Name:

Business Name:

Address:

Email Address:

Phone Number:

Date of Purchase:

Place of Purchase:

Proof of Purchase
enclosed:

For the warranty to be valid the Warranty Registration Form must be completed and
returned to Lumag Distribution Limited within 14 days of the purchase, together
with a copy of the purchase invoice.

We will use your email to confirm that we have received the completed Warranty
Registration Form and contact you about any errors or omissions on the form. We
may occasionally use this email address to make you aware of news, technical advice
and special offers. If you do not wish to receive such emails please tick this [] box.

Unit 10, Hatchmoor Industrial Estate, Hatherleigh, Okehampton, Devon EX20 3LP

www.lumag-gb.co.uk

01837 811741

Lumag Distribution Limited Company Number: 09267547 VAT Number: GB154566788 Hatherleigh
Plant and Tool Hire is a trading name of Lumag Distribution LTD






LUMAG

Distribution Limited

Lumag Servicing and Maintenance Schedules

To maximise the life of your Lumag machine it needs to be serviced and maintained at every
indicated month or operating hour interval, whichever comes first, in accordance with the
below Schedules. Please note that failure to service your machine on schedule or use genuine
Lumag parts and consumables will result in your warranty being void.

Engine Service & Maintenance Schedule

Item Checks/Work | Each Use |20hrs 50hrs 100hrs 300hrs
(1st Month) | (2nd Month) | (6th Month) | (Yearly)

Engine Oil Check Level X

Change X (1) X
Air Filter Check X

Clean X (3)

Replace X (4)
Sediment Cup Clean X
Spark Plug Check/Clean X

Replace X
Idle Speed Check/Adjust X (2)
Valve Clearance Check/Adjust X (2)
Fuel Tank Strainer Check/Clean X (2)
Combuster Chamber Inspect/Clean X (2)
Fuel Lines Check X (2)

Engine Qil 1100ml | Lumag Engine 1

Vibration Case Qil | 650ml Lumag Trans 1
Machine Service & Maintenance Schedule
Item Checks/Work | Each Use | Weekly | 20hrs 50hrs 100hrs 300hrs
(1st Month) | (2nd Month) | (6th Month) | (Yearly)
Vibration Oil Check Level X
oil Change X (1) (2) X (2)
Fasteners Tension | Check
Clean Machine Check
Inspect Clutch Check/Adjust X(2)
Drive Belt Check/Adjust
Replace X (2)
All Other Moving | Lubricate X X(2)
Parts & Cables

1 —First service only, 2 = Should be carried out by your Lumag Dealer, 3 = May need to be done more
often in dusty areas & 4 = Replace paper element only




p1oAa 8ulaq Ajuessem anoA uj }nsal ||Im sajgewnsuod pue syied Sewn?
2uINUd3 3sn 10 3|NPaYIS Uo aulydew JnoA 321A13S 0} d4njiej 1Y) dl0U dsed|d

:a4njeusis ;awieN :aweN :JIagquinN N/A
sJoauldu3 sJoauidul sio|eaq| 9210AU| sued | ¢pasn suied :3N0 P3lJIed YJoMm/sy)23Yd jo uonrdiaasaqg :91e(

:938Q 9seydind
:Jaquinu |elias
:[9pPOIA | :s]1B39Q 19NPpOId

PI029Y 9IURUIUICIAl 3 IIIAIDG

Pa3iwI uonnqulsia

DVWMN1




CONTENTS

INOAUECHON o s ninw s i 2
Applicatlons cosmannmnnnnnnnnnesanag 2
SHTUCTUIE oot s ae e eae e 2
Functions and controls ...........cccoeieiciec e, 3
ACCEESOMNEE animis il v T s

For safety operation :
Hazards and riskS ..o
OPEAtION. .. .eceiie it sr e s s e sre s
Care and preventive maintenace
SOV coesuvmiurmsni s s s s s s g s s s

Specifications .ausnnnamnmenss e
Spare parts and SErvice ..........coceeeeeeeeiiie e 11
Replacement parts list ..........oooooiiiiiiiii e 12-15

INTRODUCTION

Thank you for your selection of our equipment.

We have taken care in the design, manufacture and testing of
this product. Should service or spare parts be required,
prompt and efficient service is available from our branches.

General Safety Instructions for the Operation of
Power Equipment

Our factory's goal is to produce power equipment that helps
the aoperator work safely and efficiently. The most important
safety device for this or any tool is the operator. Care and good
judgement are the best protection against injury. All possible
hazards cannot be covered here, but we have tried to highlight
some of the important items, individuals should look for and
obey Caution, Warning and Danger signs placed on equip-
ment, and displayed in the workplace. Operators should read
and follow safety instructions packed with each product.

Learn how each machine works. Even if you have previously
used similar machines, carefully check out each machine
before you use it. Get the "feel” of it and know its capabilities,
limitations, potential hazards, how it operates, and how it
stops. We has no duty if person don't operate as instruction said.

APPLICATIONS

Plate compactor is the machine that compacts the ground and
it intends to make the surface smooth, by transmitting vibration
through vibrating plate, which power generated from single
motor in vibrator case This machine is suitable for making the
ground surface smooth, such as leveling the soil and beaching,
finishing the asphalt paving. Applications as followings:

Trench compaction Earthworks

Road maintenance Landscaping
Brickpaving Driveway toppings

! Warning for incorrect application and abuse

This machine is hard to move forward on a soil with much water
(especially clay soil). It is not suitable for such application. This
machine is difficult to level a ground include big stones due to
insufficient compacting force. Plate compactor is mainly applied
for compacting surface smooth and it is nor effective for jobs
that requires heavy compaction. In case of compacting ground
deeply into lower layer, il is recommended fo use. Tamping
Rammer, Vibro Compactor and Vibration Roller which com-
pacting force is rather effective. Please use this compactor for
compacting surface on sail, sediment, sand, beaching and as-
phalt. It is not recommended for use this machine for athe other
applications.

STRUCTURE

The upper part is made up of Power Source, Handle, Belt Cover
and Guard Hook which are fixed by Engine base. The Engine
base is fixed on Vibrating Plate by Shock Absorbing Rubber.
The lower part is made up of Vibrating Plate and Vibrator unit
that has an Eccentric rotary shaft builtin. The power source is
transmitted from the centrifugal clutch on engine output shaft
to the Eccentric rotary shaft via V-belt.



Power Transfer

Air-cooled Singie cylinder Engine is amounied as power
scurce and Centrifugal Clutch is fixed on engine output
shaft. Petrol Engine{2 cycle, 4 cycle) and Diesel Gasoline
Engine can be mounted as option. Centrifugal Clutch
engages by cunning up the engine and engine is
raeduced to suitable number for compacting. The rotation
of engine is transmitted from V-pulley integrated with
Clutch drum ta Vibrator pulley through V-belt.

Vibrator Puiley rofates Eccentric rotor shaft that is con-
tained in Vibrator case. The generated vibratior created
from eccentric rotor is transmitted to Compaction with the
waight of the machine makes the compacticn of the
ground possible.

FUNCTIONS AND CONTROLS

Motor
The motor is controlied by an ON/OFF switch or push button
which is mounted on the motor below the fuel tank.

The molor speed is controlled by a remote throttle lever which
is mounted on the machine handle.

Honda and Kama motors are filted with an oif alert device
which will stop the motor or prevent starting when the
crankcase oil level falis below a safe level

Drive belt

Tensicn of the drive belt is adjustable. Loosen the four nuts on
the balts which secure the motor to the baseplate, Adjust the
set screws which bear against the motor crankcase to achieve
the required beit tension. Ensure that the four nuts and the set
screw locknuts are tightened after adjustment.

ACCESSCRIES

Transport Trotiey - facilitates handling. Hooks into the base-
plate. Fitted with 200mm rubber tyres.

FOR SAFETY OPERATION

I This safely atert symbol identifies
important safety messages throughout
this manual and on the machine.

When you see this symbel, carefully read
the message that follows. Your safety is
at siake!

Fareword:

It is important fo read this manual carefully so
that you will fully understand the operational
characteristics and performance of the plate
compactor. Proper maintenance procedures will
insure lang life and top perfarmance of the unit.
Safety:

This section outlines basic safety procedures that
apply to the operation, maintenance and
adjustment of the plate compactor. This

unit is designed as a powerful, productive
machine that should be operated with respect and
caution.

Misuse or carelessnass can result in sarious injury
at property damage, or both . Safety precautions
must be observed at all times.

Operator Qualifications:

Before aperating this equipment, an individual
should read this rmanual. Whenever possible, he
should be shown how to operate the unit by an
experienced operalor. inexperience is hazardous
in operating any machine or attachment. Trial and
error is not the way to become familiar with a
piece of eqguipment. This is expensive, culs
eguipment life and can create machine downtime.
Inexperience can cause injury or death. The
machine should not be left unattended when
operating.

General Safety:

| CAUTION

Protecticn required. Wear hard hat, shatterproof
glfasses, steel loed baools and other protective
devices required by job condilions. Avoid jewelry
or loose ciothing. These many catch an contrals
or in maving parts and cause serious injury.

Starting Safety:

I CAUTION

Poisonous fumes. Start and operate only in well
ventilated area. Breathing exhaust gases can
result in sickness or death.

Servicing Safety:

I CAUTION

Flammable liquid. Stop engine and do not
smoke or allow work in immediate area
when refueling. Fire or explosion could
result from flames or sparks.

Moving parts, Shutdown engine befose
performing. Service or maintenance.
Contact with maoving parts can cause
serious injury.

Fiigh temperature. Allow machine and
engine to cool before performing service
or maintenance. Contact with  hot
components ¢an cause sericus bums.

Engine
See engine operations manual

SHUTDOWN

EMERGENCY SHUTDOWN

Move throttie lever to "OFF" posifion
and aiso turn stop swilch o "OFF".

NORMAL SHUTDOWN

Mave throttle lever quickly from
"ON" to "OFF" and run engine for 3
to 5§ minutes ai low speed. After
engine cools, turn stop switch to
"OFF" position. Close fuel shutoff
valve.




HAZARDS AND RISKS

NEVER allow any person to operate the machine without ade-
quale instruction.

ENSURE all operators read, understand and foilow the operat-
ing instructions.

SERIOUS INJURY could result from improper or careless use
of this machine

Plate compactass are heavy units and should be positioned by
twe peaple of appropriate strength.  Using the lifting handles
provided on the machine, aleng with correct lifting techniques.

! MECHANICAL HAZARDS

DG NOT operate the machine unless all protective guards are
in place.

KEEP hands and feet clear of rotating and moving parts as
they will cause injury if contacted.

ENSURE that the motor operation swilch is in the QFF position
and the spark plug ignition lead is discannected before remaov-
ing the guards or making adjustments.

ENSURE both the machine and the operator are stable by set-
fing up on leval terrain and the maching will not tip over, slide
or fall while in operation or unattendec.

DO NGT feave the machine in operation white it is unattended.

ENSURE thal the walls of a trench are stable and will not col-
tapse due to the action of the vibration, prior to commencing
compaction.

ENSURE that the area to be compacied does nat contain any
"live" electrical cabies, gas, water or communication services
which may be damaged by the action of the vibration.

EXERCISE CARE when operating unit. Exposure to vibration
or repetitive work actions may be hamful to hands and arms.

NEVER stand on the unit while it is operating.

DO NOT increase the governed no-ioad motor speed above
3,500 r/fmin.  Any ingrease may result in personal injury and
damage to the machine.

BE CAREFUL not to come in contact with the muffier when the
engine is hot, since it can cause severg burmns.

ENSURE that repairs to the motor and maching are carried out
by personnai.

! FIRE & EXPLOSION HAZARDS

PETROL is extremely flamynable and explosive under certain
conditions.

ENSURE thal pefrol is only stored in an approved storage con-
iainer.

DO NOT refuel the motor while it is in operation or hot.

DO NOT refuel the motor in the vicinity of sparks, a naked
flame or & person smoking.

DC NOT over fill the fuel tank and avoid spilling petrel when
refuelling, Spilled petroi or petrol vapour may ignite. If spillage
occurs, ensure that the area is dry before stariing the mator.

ENSURE that the fuel tank cap is securely fitted after refu-
alling.

! CHEMICAL HAZARDS

DO NOT aperate or refuet a petrol or diesel mator in a confined
area without adequate ventilation.

CARBON MONOXIDE exhaust gases from internal combus-
ticn moetor driven units can cause death in confined spaces.

! NCISE HAZARDS

EXCESSIVE NOISE can lead to temporary or penmanent {oss
of hearing.

WEAR an approved hearing protection device to limit noise
exposure. As required by Occupationai Health and Safety reg-
ulations.

PROTECTIVE CLOTHING

ALWAYS wear approved hearing protection when working in a
confined work space. Protective goggles and a dust mask
should be worn when working in a dusty environment.
Protective clothing and feotwear may also be desirable when
working with hot mix bitumen.

! ADDITIONAL HAZARDS

Siip/TripfFall is a major cause of serious injury or death.
Beware of uneven or slippery work surfaces.

Exercise care when working in the vicinity of unprotected holes
or excavations

OPERATION

GENERAL OPERATION

The machine is best suited o the compaction of bituminous
and granular materials e.g. granular soils, gravels and sands
or mixtures of both, Cohesive sails such as silt and clay are
best compacted using the impact force produced by a vibrating
rammer.

Whera possible the site should he graded and levellad before
commencing compaction.

Correct moisture content in soit is vital to proper compaction.
Water acts as a lubricant to help slide soil particles together.
Too little moisture means inadequate compaction; too much
moisture leaves water-filled voids that weaken the soil's load
bearing ability.

Use unteaded grade petrot and ensure that the fuel is free from
contamination.

The: vibratory motion provides a seif gropeliing action. Position
the handie at the opposite end of the machine 1o the vibrator,




Start the moter using the recoil starter. (If the motor is fitted
with an on/off switch this must first be turned to ON before
starting.}

For more information on starting and correct operating proce-
dures of the motor, refer to the motor operation manual sup-
plied with the unit.

Increase the motor speed to the maximum setting using the
hand throttle lever, before commencing compacting.

The machine should be controlted by grasping the handie with
both hands and applying restraint to control the forward
motion. Forward or backward motion has problem, adjust
the red handle or nuts (item 21,22 in components iist)
Steer the machine by moving the handie sideways to the right
or left.

ALWAYS maintain good footing so that you do not siip and
loose control when starling or operating the machine

1.Prior to operation

1-1. Make sure that all dirt. mud, etc., are theroughly
removed from the unit prior to operation. Special
effort shoukd be given to the button face of the
vibrating plate and those areas adjacent to the
caoling air inlet of engine, carburetor, and air
cleaner,

I-2.Check all bolts and screws for tightness and make
sure alt bolts and screws are securely tightened.
Loose bolts and screws may cause damage {o the
Unit,

I-3.Check the V-belt for tightness. The normal slack
should be approximately 10-15mm(l/2")when the
belts are forcibly depressed in the middle position
between the two sheaves.

If there is excess belt ptay, there could be a
decrease in the impact force or erratic vibration,
causing machine damage.

I-4.Check the engine oil level and if the engine oif
levet is low, it should be refifled. Use the proper
motor oil as suggested in the table below.(Fig-1 )
1-5.Remave the oil plug ir the vibrator assembly and
check the oil level. Make sure the compactor is

tevel when checking. The oil level should be up to
the oil plug. Every month or every 200 hours of
aperation, replace the oil.

I IMPORTANT:

Use the moator cil SAE

When changing the oil, the oid oil
can be drained by tipping the unit.
The oil will drain easily while it is
hot.

OIL GANGE
(QIL FILIER)

FIG-1

Grad of Motor oil

Ssasen {smperature {higher than MS class)

Spring Summer or Autumn
+120°F to +10°F
Winter
+30°T to +158°F
Below +15°F

SAF 30

SAE 20

SAE 10W-30

1-6.A regular grade gascline should be used in the
engine.

When filling the fuel tank, make sure the fuel

filter is used.

2.Caution

2-1.Be careful with the operating place and ventilatic
Avoid operating the machine in a closed room,
tunnel, or other badly ventilated places, since ils

axhaust contains  deadly poisonous carbon
monoxide. If the machine is employed
unavoidable operated in such a place, discharge
the exhaust out side the room by a suitable mean
2-2.Be careful with the hot members.

Mufflers and other hot members are dangerous.
Do not touch them with unprepared hand.
2-3.0bserve with the following cautions when
transporting. Clamp fuel tank cap securely, and
turn the fuel valve OFF at the source during
Drain gasoline from fuel tank before transporting
over a long distance or an rough roads.




2-4.5top engine without fail before replenishing fuel
tank.

Never replenish gascline while the engine is
running or remains hot otherwise spilled or
evaporated fuel is fiable to calch fire from engine
sparks or muffler heat.

Wipe off spille¢ fuel, if any, before starting engine.

Be carefui not ta spill fuel.

2-5.Keep inflammables away from the vicinity of
the exhaust port.

Be careful with gasoline match, straw and other
inflammables, since the exhaust port is subjected
to a high temperature.

3.Starting

Gasoling Engine

3-1 Tum the STOP SWITCH clock-wise to the position
“I"(ON). Fig-3
3-2.0pen the fuel cack. Fig-4
3-3.5et the speed control lever 1/3 to 1/2 of the way
towards the high speed position, Fig-5
3-4.Close the choke lever.

If the engine is warm or the ambient temperature

i high, apen the choke lever half-way, or keep it
fully open.

If the engine is cold or the ambient temperature is low,
close the choke tever fully. Fig-6
3-5. Pull the slarter handle stowty until

resistance is fell. This is the

“compression” point. Return the handle

to its original position and pull

swiftly.

Do not pull out the rope all the way.

After starting the engine, allow the

starter handle to return to its originai

position while still holding the handle.

Diesel Engine
3-6.Turn the throttie lever to START position{open by
about 30 degrees) Fig-5-B

Throttle lever
Open by

about
30 degrees

FIG-5-D

3-7.0perate Starter
In case of recoil starter
By puiling the starter knoty slowly, you wilf reach
such point where resistance become
strong{compression point},by pulling it further,
you will Find a point where resistance is reduced.
Return the knob but slowly retern it originat

Fig-7-D

STOP SWITCH
“1" {ON}

“0" (OFF)

"

v;j\fﬁt)}’RN FIG-4

SPEED CONTROL LEVER
53

e R
v ‘W%\\i .
i\hl-.‘/__@____j lr‘i:"_:x :

A




! CAUTION

Do not puil the rope all the way and do not
take your hand off the pulled knoty but slowly
return it original position.

3-8.After starting up the engine, be sure to perform a
warm up the engine, be sure to perform a warm

up run for 2 to 3 minutes. This should be

pedormed without fail, particularly during

winter season.

4.0Operation

4-1 As the engine warms up, gradually move the choke
lever to the OPEN position Fig-8
4-2 Mave the speed control fever from the LOW to the
HIGH position. When the engine speed reaches
approximately 2,300-2,600 PRM, the centrifugat
ctutch engages. If the engine speed increased very
slowly, it is possible that the cluteh can slip. Do
not operate the speed control ever slowly.

Fig-8.10
Qfl. ALERT SYSTEM
The Gil Alert System is designed to prevent engine
damage caused by an insufficient amount of oil in the
crankease. Before the oil leve! in the crankcase can fall
helow a safe limit, the Oil Alert System witl
autcmatically stop the engine (the engine switch will
remain in the ON position}.

! NOTICE
If the engine stops and will not restart, check
the engine oil level.

4-3.When compacting asphalt. it is advisable to paint
the botiam face of the vibrating piate with diesel

ftigt.

This wilt assist in preventing the plate from

sticking to the as hali,

4-4. When shutting off the vibrator, turn the speed
control lever from the HIGH to LOW position. Do

not move the speed contrat lever slowly.

5.Transportation

5-1 Be sure to stop the engine while transporting.
5-2.Screw up the fuel tank cap securely and ctose the
fuzel vaive to avoid tuel teaking.

5-3.1n transportation by car, fix machine secursty not to
move nor to fall down.

In case of driving for long distance or at off-road,

tank out fuel from 1ank.

CHOKE LEVER

SPEED CONTROL. LEVER
at handle
/*%

N

Fig-10




6.Shutdown

To stop the engine in an emergency, turn the stop
switch to the OFF position.
Under narmal caonditions, use the following procedure:

B-1 Set the speed control lever at the low speed
position and allow the engine 1o run at jow speed

for 2 or 3 minutes before stopping.

6-2.Tum the stop switch to the OFF position. Fig-12
6-3.Close the fuel cock. Fig-13

7.8ervice & storage

! CAUTION

Flammable liquid: Stop engine and do not
smoke or afiow work in immediate area when
refueling. Fire or explosion could resuit from
flames or sparks.

Moving parts: Shutdown engine before
performing service or maintenance. Contact wﬂh
moving parts can cause serious injury.

High temperature: Allow machine and engine to
Cool before perferming service or maintenance.
Contact with hot components can cause serious
burn.

7-1.Daily Service

A. Remove mud, dirt, etc., from the unit.

B. Clean bottom face of the vibrating plate.

. Check the air cleaner element and clean if
necessary

D. Check all nuts, bolts, and screws for tightness
and retighten as necessary.

7-2.Weekly Service

A. AIR CLEANER SERVICE Fig-14
Dirty air cleaner element wili cause starting
difficulty, power loss, engine malfunctions, and
shorten angine life extremely.

Keep the air cleaner element clean.

URETHANE FOAM ELEMERNT

Remove the element and wash it in kerosene ar
diesel fuel. Then saturate it in a mixtura of 3 parts
kerpsene or diesel fuel and | fart engine oil.
Squeeze the element to remove the mixture and
ingtatl it in the air cieaner.

URETHANE FOAM DUAL STRUCTURE

1. Clean the urethane foam in the same way as
described above.

2. Wash the efement in kerosene or diesel fuel.
Saturate it in @ mixture of 3 parts kerosene or
diesel fUel and | part engine oil. Shake off
excessive il and reinstall.

SPEED CONTROL LEVER

B — ﬁ})\:\ ‘

r\r\r

Py !3',9- 1

STOP SWITCH

- URETHANE FOAM

ELEMENT




B. Remove spark piug, clean and adjust the spark piug
gap to 0.6-0.7mm(0.02-0.03 in.). Fig-15
C. drain the maotor 0il of the engine and replace with
new specified oil. Fig-16

I NOTE: When the engine is new, the first oil
change must be made afier 20 hours of
operation and replenish the oil tank befare operating.

7-3.Monthly Service

Change the oil in the vibrator assembly.

7-4 Storage

When storing the compactor for long periods after
operation.

A. Tharoughly drain the fuel from the fuel tank fuet
pipe and carburetor.

8. Pour a few drops of motor oil into the cylinder by
removing the spark plug.

Rotate the engine several times by hand so that the
cylinder interior is covered with oil.

C. Clean the outer surface of the machine with an cil
maistened cloth. Cover the unit and stere in a
humidity-free, dust-free area.

CARE AND PREVENTIVE MAINTENANCE

Check the oil tevel in the motor crankcase daily.
Check the vibrator pil level weekly.

tnspect the rubber anti vibration mounts for wear or deteriora-
tion.

Clean the underside of the plate regularly to prevent a build up
of material.

SERVICE

Change the oil in the motor crankcase regularly to minimise
wear.

Inspect, clean andfor replace the motor air cleaner regularly,
particularty when aperating in a dusty environment.

Inspect, clean and/or replace the spark plug regularly

Check all fasteners for tightness as the machine is subject to
vibration,

Check vee belt tension, wear and that it is running true, adjust
or replace as required.

SPARK PLUG

1

|

0.6 ~ 0.7 mm . l' .

(0.0:2-0.003 ) F'g_‘l S

MOTOR OiL




! CAUTION I CAUTION

inspection and other services should afways be carried outon  Fuel piping and connactions should be replaced every 2 years,
hard and leved ground with the engine shutdown.

Inspection and Maintenance Service Tables. i, Elelales]aals

1. To make sure your plate compactor is always in good ITEM HOURS OF OPERATION
working condition before using, camy cut the maintenance
inspection in accordance with Tables 1 through 3. Oil or Fuel Leak Every 8 hours (svery day)

nghtness of Fastening

TABLE 1. MACHINE INSPECTION Theeads ERy oy e )

Every 8 hours [every day)
(Replenish to specified maximum
levei)

HOURS OF Engine Ci Check and

e OPERATION | (CMARKS Replenishment

Loose or Missing Every 8 hours :
- . Engine O/l Replacement fét;l;] 2;5}1525 haurs then every 50 10

Every 8 hours

Damaged Parts (overy day)

Air Fifter Cleaning Every 10C hours

Function: of Controtiing |Every 8 hours See separate engine manual for details on engine check,
System Part (every day}

Vibrator Oil Check Every 100 hours

Daily Service
@ Check for leakage of fuel or oil.

® Check for loose screws including tightness. See Table 3
helow (tightening targue }, for retightening:

Vibrator Qil

Replacement Every 300 hours  |Repienish 800mi

V-belt (clutch) Check  [Every 200 hours
TABLE 3

Battery Check Every 100 hours TIGHTEN IN G TORQUE (in.kg/cm) D iam eter

] : H
Material | 6mm | Bmm 12mm 16mm [ 18mm : 20mm

4T ¢ 150 500 1,100 {1,400 12,000

100 | 250 400 | 2000 |e7co ;3800
150 {400 000 1290 {4200 15800

300~ | 650 ~
350 | 700

* {In case counter-part is af aluminum)
(Threads in use with this machine are all right handed)
! CAUTION Material and quality of material is rearked on each bolt, and screw

These inspection intervals are for operation under normal @  Bemove soil and clean the bottom of compaction plate.
conditions. Adjust your inspection intervals based onthenumber @ Check engine oil.

hours plate compactor is in use, and particular working

conditions, Vibrator case uses 3zo#gear il as lubricant,




SPECIFICATIONS

CNP 30-1 CNP 30-2 CNP 30-3 CNP 30-4 CNP 30-5
Engine Air-cooled.4-storke,dingle cylinder
Engine Type Petrol,Honda Chinese Petrol Engine |Petrol,Robin Briggs&Stratton |Petrol,Honda
GX160 EX178F GX270
Power kw(hp) 4.05.5) 4.8(6.5) 4.4(6.0) 4.8(6.5) 6.8(9.0)
Weight kg(lbs) 151(332) 151(332) 170(380)/175(386)[153(337) 161(354)
Frequency vpm 4000
Centrifugal Force kN 30.5
Compaction Depth cm(in) 50(19)
Travel Speed cm/s(in/s) 25(10)
Efficiency m?/hr(fr’/hr) 570(6100)
Plate Size cm(in) 73*45(28*18)/73*36(28*14)Extension plate:73*6(28*2.3)
Package cm(in) 78%48%109 (wi thout extension plate | 5%43, 5109 (w

BEARINGS
The following bearings are sealed:

Centrifugal cluich - grease lubricated

Vibrator - cil bath lubricated.

FINISH

The machine is finished in gold equipment enamel, the han-
dle i black baked enamel. Exposed metal surfaces are zinc
electroplated for corrosion protection.

TROUBLESHOOTING

SYMPTOM

POSSIBLE CAUSES AND CORRECTION

Motor will not slart.

Motor stops.

\ - Check tha ON/OFF switch to ensure that it is switched 'ON'.

- Check the fuel supply.

- If a Honda or Kama motor is fitted check the crankcase oil level as an oil
sensor device is fitted to these motors which prevents starting and stops
the mator when the oil tevel is low.

- Ensure the spark plug ignition lead is connected

- Check the fuel supgly.
- Check that the fuel cock is turmed on.
- Check the conditicn of the air filler.

Petrol Motor lacks power.

- Check the condition of the air filter.
- Check the condition of the spark plug.

Insufficient vibration .

- Check for a slipping or a missing vee belt.
- Check that the motor governed speed is 3,500 r/min.

Machine is not maving freely

- Check the underside of the plate for a build up of material

REPLACEMENT PARTS LIST

Maior components and vibraior assembly parts list as followings.




Major Components

11



*Major components list

ITEM NO. PART NO. DESCRIPTION QUANTITY
1. 30/25001 Hexagonal bolt M8%25 1
2. 30/25002 Washer, lock M8 1
3. 30/25003 Washer, Plat M8 1
4. 30/25004 Clutch assembly 1
5. 30/25005 V-belt 1
6. 30/25006 Engine 1
7. 30/25007 Nut M10 4
8. 30/25008 Washer, lock M10 4
9. 30/25009 Washer, plat M10 4
10. 30/250010 Guard hook 1
10A 30010A Hexagonal bolt M12%*35 4
11. 30/250011 Throttle lever 1
12. 30/250012 Grip 1
13. 30/250013 Handle 1
13A 30/25013A Hexagonal bolt M8%25 2
13B 30/25013B | anchor ear 1
14. 30/250014 Shock absorber 2
15. 30/250015 Hexagonal bolt M8#%25 4
16. 30/250016 Rubber coupling 2
17. 30/250017 Rubber 2
18. 30/250018 Washer, Plat 12.5%40%2.5 2
19. 30/250019 Hexagonal bolt M12%65 2
20. 30/250020 Vibrator control 1
20A 30020A Hexagonal bolt M6%45 1
21. 30/250021 Nut M14%1. 5%7 4
21A 30/25021A linker 1
21B 30/25021B Hexagonal bolt M6%20 1
22. 30/250022 Washer, Plat M14 2
23. 30/250023 Vibrating plate 1
24. 30/250024 Vibrator assembly 1
25. 30/250025 Hexagonal bolt M10%45 4
26. 30/250026 Washer, Plat M10 4
217. 30/250027 Base 1
28. 30/250028 Belt cover (upper) 1
29. 30/250029 Washer, Plat M8 2
30. 30/250030 Washer, lock M8 2
31. 30/250031 Hexagonal bolt M8%20 2
32. 30/250032 Rubber collar 1
33. 30/250033 Shock absorber 4
34. 30/250034 Washer, lcok M12 4
35. 30/250035 Nut M12 4




Vibrator Assembly

13



*Major components list

ITEM NO. PART NO. DESCRIPTION QUANTITY
1. 30/25001 Belt cover (blow) 1
2. 30/25002 Screw M8*25 1
3. 30/25003 Washer, lock M8 1
4. 30/25004 Washer, Plat 8.5*32*2.5 1
5. 30/25005 Pulley, driven 1
6. 30/25006 Bearing cover / pulley 1
7. 30/25007 Packing 4
8. 30/25008 Oil seal 28*50*10 1
9. 30/25009 Case cover 1
10. 30/250010 Stop dowel 8*35 2
10A 30/250010A Hexagonal bolt M10*35 9
11. 30/250011 Packing 1
12. 30/250012 Bearing 42206 4
13. 30/250013 Stop ring 42 5
14, 30/250014 Socket head bolt M6*20 13
15. 30/250015 Washer, lock M6 13
16. 30/250016 Bearing cover / shut-off 2
17. 30/250017 Hexagonal bolt 1
18. 30/250018 Spring 20
19. 30/250019 Nut M8 1
20. 30/250020 Stopper 1
21. 30/250021 Stop dowel M20*31-21 1
22. 30/250022 Eccentric rotator, drive 1
23. 30/250023 Key 8*7*25 1
24. 30/250024 Ecc. Rotary shaft, drive 1
25. 30/250025 Key 12*8*50 1
26. 30/250026 Key 12*8*20 1
27. 30/250027 Gear , drive 1
28. 30/250028 Eccentric rotator, driven 1
29. 30/250029 Ecc.rotary shaft, driven 1
30. 30/250030 Dial plate(R/L) 2
31 30/250031 Gear, driven 1
32. 30/250032 Cylinder 1
33. 30/250033 Packing 1
34. 30/250034 Cover, cylinder 1
35. 30/250035 Washer, lock M5 3
36. 30/250036 Socket head bolt M5*10 3
37. 30/250037 Vibrating case 1
38. 30/250038 Knock pin 1
39. 30/250039 Position rod 1
40. 30/250040 Groove 1
41. 30/250041 Washer, copper 5*32*2.5 1
42, 30/250042 Washer, lock M5 1
43. 30/250043 Socket head bolt M5*10 1
44, 30/250044 Rotator 1
45. 30/250045 Lever 1
46. 30/250046 O-ring 3
47. Holder

aninrAna—
QU Zouua T

H




48. 30/250048 Washer, lock M10 2
49, 30/250049 Socket head bolt M10*30 2
50. 30/250050 Spring 1
51. 30/250051 Bearing 16008 2
52. 30/250052 Plug, oil M12*1.25*10 2
53. 30/250053 Oil seal 2
54, 30/250054 Key 2
55. 30/250055 Plane bearing 2
56. 30/250056 key 2










Unit 10, Hatchmoor Industrial Estate, Hatherleigh, Okehampton, Devon EX20 3LP
www.lumag-gb.co.uk 01837 811741

Lumag Distribution Limited Company Number: 09267547 VAT Number: GB154566788 Hatherleigh
Plant and Tool Hire is a trading name of Lumag Distribution LTD





